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saranas. FCC RF Test Report Report No. : FR462802C
<SDM mode>
Emission Bandwidth
Test Result
TestMode Antenna | Freq(MHz) | 26dB EBW [MHz] | FL[MHZ] FH[MHZz] LimitfMHz] | Verdict

Antl 6105 339.21 5935.40 6274.60
Ant2 6105 341.50 5935.40 6276.89
Ant3 6105 340.73 5933.87 6274.60
Ant4 6105 339.97 5936.16 6276.13
Antl 6265 340.73 6095.40 6436.13
Ant2 6265 339.97 6094.63 6434.60
Ant3 6265 341.50 6093.87 6435.37
Ant4 6265 341.50 6093.87 6435.37
Antl 6425 342.26 6253.11 6595.37
Ant2 6425 342.26 6253.87 6596.13
Ant3 6425 341.50 6253.11 6594.60
Ant4 6425 340.73 6254.63 6595.37

1BE320MIMO Antl 6585 348.36 6410.06 6758.42
Ant2 6585 339.97 6414.63 6754.60
Ant3 6585 340.73 6415.40 6756.13
Ant4 6585 339.21 6414.63 6753.84
Antl 6745 339.97 6573.87 6913.84
Ant2 6745 339.97 6574.63 6914.60
Ant3 6745 339.97 6574.63 6914.60
Ant4 6745 339.97 6573.87 6913.84
Antl 6905 337.68 6733.87 7071.56
Ant2 6905 339.21 6735.40 7074.60
Ant3 6905 340.73 6733.87 7074.60
Ant4 6905 338.45 6734.63 7073.08
Antl 5955 22.49 5944.02 5966.51 320 PASS
Ant2 5955 22.58 5943.78 5966.36 320 PASS
Ant3 5955 22.63 5943.73 5966.36 320 PASS
Ant4 5955 23.25 5943.73 5966.98 320 PASS
Antl 6175 22.34 6163.88 6186.22 320 PASS
Ant2 6175 22.77 6163.64 6186.41 320 PASS
Ant3 6175 22.92 6163.73 6186.65 320 PASS
Ant4 6175 23.58 6163.35 6186.93 320 PASS
Antl 6415 23.11 6403.49 6426.60 320 PASS
Ant2 6415 22.58 6403.64 6426.22 320 PASS
Ant3 6415 22.82 6403.64 6426.46 320 PASS

11BE20MIMO Ant4 6415 23.11 6403.54 6426.65 320 PASS
Antl 6435 22.49 6423.78 6446.27 320 PASS
Ant2 6435 22.92 6423.54 6446.46 320 PASS
Ant3 6435 23.06 6423.88 6446.93 320 PASS
Ant4 6435 23.49 6423.54 6447.03 320 PASS
Antl 6475 23.06 6463.45 6486.51 320 PASS
Ant2 6475 22.68 6463.59 6486.27 320 PASS
Ant3 6475 23.20 6463.54 6486.74 320 PASS
Ant4 6475 23.15 6463.73 6486.89 320 PASS
Antl 6515 22.77 6503.78 6526.55 320 PASS
Ant2 6515 22.77 6503.69 6526.46 320 PASS
Ant3 6515 22.77 6503.69 6526.46 320 PASS
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Ant4 6515 23.73 6503.26 6526.98 320 PASS
Antl 6535 22.77 6523.69 6546.46 320 PASS
Ant2 6535 22.73 6523.64 6546.36 320 PASS
Ant3 6535 23.20 6523.64 6546.84 320 PASS
Ant4 6535 23.01 6523.59 6546.60 320 PASS
Antl 6695 22.39 6683.88 6706.27 320 PASS
Ant2 6695 22.68 6683.73 6706.41 320 PASS
Ant3 6695 23.49 6683.45 6706.93 320 PASS
Ant4 6695 23.30 6683.59 6706.89 320 PASS
Antl 6855 23.15 6843.21 6866.36 320 PASS
Ant2 6855 22.73 6843.54 6866.27 320 PASS
Ant3 6855 23.25 6843.59 6866.84 320 PASS
Ant4 6855 23.34 6843.45 6866.79 320 PASS
Antl 6875 22.68 6863.73 6886.41 320 PASS
Ant2 6875 22.53 6863.78 6886.31 320 PASS
Ant3 6875 23.06 6863.64 6886.70 320 PASS
Ant4 6875 23.39 6863.59 6886.98 320 PASS
Antl 6895 22.73 6883.73 6906.46 320 PASS
Ant2 6895 22.39 6883.69 6906.08 320 PASS
Ant3 6895 23.25 6883.59 6906.84 320 PASS
Ant4 6895 23.68 6883.35 6907.03 320 PASS
Antl 6995 21.92 6984.07 7005.98 320 PASS
Ant2 6995 22.39 6984.02 7006.41 320 PASS
Ant3 6995 22.44 6983.88 7006.31 320 PASS
Ant4 6995 22.63 6983.92 7006.55 320 PASS
Antl 7095 23.20 7083.30 7106.51 320 PASS
Ant2 7095 22.73 7083.59 7106.31 320 PASS
Ant3 7095 23.20 7083.49 7106.70 320 PASS
Ant4 7095 23.20 7083.73 7106.93 320 PASS
Antl 7115 22.68 7103.73 7126.41 320 PASS
Ant2 7115 22.58 7103.69 7126.27 320 PASS
Ant3 7115 22.92 7103.78 7126.70 320 PASS
Ant4 7115 23.30 7103.59 7126.89 320 PASS
Antl 5965 44.02 5943.23 5987.25 320 PASS
Ant2 5965 44.50 5943.04 5987.53 320 PASS
Ant3 5965 44.12 5943.04 5987.15 320 PASS
Ant4 5965 44.12 5943.13 5987.25 320 PASS
Antl 6165 44,12 6143.13 6187.25 320 PASS
Ant2 6165 44.31 6142.66 6186.96 320 PASS
Ant3 6165 44.31 6142.66 6186.96 320 PASS
Ant4 6165 43.45 6143.32 6186.77 320 PASS
Antl 6405 44.31 6382.85 6427.15 320 PASS
Ant2 6405 44.69 6382.27 6426.96 320 PASS
11BE4OMIMO Ant3 6405 44.59 6382.85 6427.44 320 PASS
Ant4 6405 43.54 6383.23 6426.77 320 PASS
Antl 6445 44.59 6422.56 6467.15 320 PASS
Ant2 6445 44.21 6423.13 6467.34 320 PASS
Ant3 6445 43.83 6423.23 6467.06 320 PASS
Ant4 6445 43.74 6423.13 6466.87 320 PASS
Antl 6485 44.40 6462.85 6507.25 320 PASS
Ant2 6485 44.31 6462.47 6506.77 320 PASS
Ant3 6485 44.31 6462.85 6507.15 320 PASS
Ant4 6485 43.83 6463.04 6506.87 320 PASS
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Antl 6525 45.35 6502.37 6547.73 320 PASS
Ant2 6525 44.21 6502.94 6547.15 320 PASS
Ant3 6525 43.64 6503.13 6546.77 320 PASS
Ant4 6525 44.31 6502.66 6546.96 320 PASS
Antl 6565 44.69 6542.66 6587.34 320 PASS
Ant2 6565 43.64 6543.13 6586.77 320 PASS
Ant3 6565 44,12 6543.04 6587.15 320 PASS
Ant4 6565 43.74 6542.85 6586.58 320 PASS
Antl 6685 45.45 6662.27 6707.73 320 PASS
Ant2 6685 43.54 6662.94 6706.49 320 PASS
Ant3 6685 44.02 6662.94 6706.96 320 PASS
Ant4 6685 43.93 6663.23 6707.15 320 PASS
Antl 6845 44,12 6822.75 6866.87 320 PASS
Ant2 6845 43.35 6823.32 6866.68 320 PASS
Ant3 6845 44.21 6823.23 6867.44 320 PASS
Ant4 6845 43.83 6822.85 6866.68 320 PASS
Antl 6885 44.21 6862.94 6907.15 320 PASS
Ant2 6885 43.54 6863.13 6906.68 320 PASS
Ant3 6885 44.78 6862.47 6907.25 320 PASS
Ant4 6885 43.93 6862.94 6906.87 320 PASS
Antl 6925 44.59 6902.47 6947.06 320 PASS
Ant2 6925 42.97 6903.13 6946.11 320 PASS
Ant3 6925 42.88 6903.51 6946.39 320 PASS
Ant4 6925 43.93 6903.23 6947.15 320 PASS
Antl 7005 43.64 6983.23 7026.87 320 PASS
Ant2 7005 43.64 6983.23 7026.87 320 PASS
Ant3 7005 43.64 6983.13 7026.77 320 PASS
Ant4 7005 42.88 6983.61 7026.49 320 PASS
Antl 7085 43.54 7063.13 7106.68 320 PASS
Ant2 7085 44,12 7063.04 7107.15 320 PASS
Ant3 7085 44.50 7063.04 7107.53 320 PASS
Ant4 7085 44.59 7062.66 7107.25 320 PASS
Antl 5985 88.23 5941.65 6029.88 320 PASS
Ant2 5985 89.95 5940.50 6030.45 320 PASS
Ant3 5985 89.95 5940.12 6030.07 320 PASS
Ant4 5985 88.61 5940.69 6029.31 320 PASS
Antl 6145 88.61 6100.69 6189.31 320 PASS
Ant2 6145 88.61 6101.46 6190.07 320 PASS
Ant3 6145 89.38 6100.50 6189.88 320 PASS
Ant4 6145 90.71 6100.12 6190.83 320 PASS
Antl 6385 88.99 6340.69 6429.69 320 PASS
Ant2 6385 89.57 6340.69 6430.26 320 PASS
11BES8OMIMO Ant3 6385 91.47 6338.98 6430.45 320 PASS
Ant4 6385 86.90 6341.46 6428.35 320 PASS
Antl 6465 90.33 6419.36 6509.69 320 PASS
Ant2 6465 88.61 6421.07 6509.69 320 PASS
Ant3 6465 89.76 6420.12 6509.88 320 PASS
Ant4 6465 90.33 6419.55 6509.88 320 PASS
Antl 6545 87.66 6500.88 6588.54 320 PASS
Ant2 6545 88.61 6500.50 6589.12 320 PASS
Ant3 6545 89.95 6499.93 6589.88 320 PASS
Ant4 6545 88.42 6500.12 6588.54 320 PASS
Antl 6625 88.04 6580.69 6668.74 320 PASS
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Ant2 6625 90.90 6579.74 6670.64 320 PASS
Ant3 6625 90.71 6579.36 6670.07 320 PASS
Ant4 6625 89.57 6581.07 6670.64 320 PASS
Antl 6705 89.57 6659.93 6749.50 320 PASS
Ant2 6705 87.85 6660.69 6748.54 320 PASS
Ant3 6705 88.61 6660.31 6748.93 320 PASS
Ant4 6705 88.61 6661.07 6749.69 320 PASS
Antl 6785 89.76 6740.12 6829.88 320 PASS
Ant2 6785 88.61 6740.50 6829.12 320 PASS
Ant3 6785 87.66 6741.26 6828.93 320 PASS
Ant4 6785 88.80 6740.50 6829.31 320 PASS
Antl 6865 88.04 6820.31 6908.35 320 PASS
Ant2 6865 87.47 6821.84 6909.31 320 PASS
Ant3 6865 89.19 6820.69 6909.88 320 PASS
Ant4 6865 90.90 6818.41 6909.31 320 PASS
Antl 6945 88.42 6900.12 6988.54 320 PASS
Ant2 6945 87.47 6900.31 6987.78 320 PASS
Ant3 6945 88.80 6898.60 6987.40 320 PASS
Ant4 6945 87.28 6901.26 6988.54 320 PASS
Antl 7025 87.66 6981.65 7069.31 320 PASS
Ant2 7025 87.09 6981.46 7068.54 320 PASS
Ant3 7025 88.23 6981.84 7070.07 320 PASS
Ant4 7025 87.66 6981.07 7068.74 320 PASS
Antl 6025 175.32 5939.05 6114.38 320 PASS
Ant2 6025 170.37 5940.58 6110.95 320 PASS
Ant3 6025 171.51 5939.82 6111.33 320 PASS
Ant4 6025 172.27 5940.20 6112.47 320 PASS
Antl 6185 172.65 6098.29 6270.95 320 PASS
Ant2 6185 171.51 6099.05 6270.56 320 PASS
Ant3 6185 171.51 6099.05 6270.56 320 PASS
Ant4 6185 170.75 6099.82 6270.56 320 PASS
Antl 6345 173.42 6258.67 6432.09 320 PASS
Ant2 6345 173.42 6259.05 6432.47 320 PASS
Ant3 6345 171.51 6259.44 6430.95 320 PASS
Ant4 6345 172.27 6259.05 6431.33 320 PASS
Antl 6505 173.80 6418.67 6592.47 320 PASS
Ant2 6505 171.89 6419.44 6591.33 320 PASS
1BE160MIMO Ant3 6505 172.27 6418.67 6590.95 320 PASS
Ant4 6505 170.75 6419.82 6590.56 320 PASS
Antl 6665 173.03 6579.05 6752.09 320 PASS
Ant2 6665 168.46 6580.58 6749.04 320 PASS
Ant3 6665 173.80 6577.53 6751.33 320 PASS
Ant4 6665 171.89 6578.67 6750.56 320 PASS
Antl 6825 170.75 6738.29 6909.04 320 PASS
Ant2 6825 172.27 6738.29 6910.56 320 PASS
Ant3 6825 169.99 6740.20 6910.18 320 PASS
Ant4 6825 170.37 6740.20 6910.56 320 PASS
Antl 6985 170.75 6899.82 7070.56 320 PASS
Ant2 6985 172.65 6899.44 7072.09 320 PASS
Ant3 6985 171.51 6898.67 7070.18 320 PASS
Ant4 6985 171.51 6898.67 7070.18 320 PASS
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Test Graphs
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FCC RF Test Report

Report No. : FR462802C

11BE4OMIMO_Ant3_5965

Spe m [m]
Ref Level 24,94 dem  Offset 24,94 B & RBW 500 kHz
o Att 10 dB @ SWT 10ms @ VBW 2 MHz Mode Swesp
Count 10/10
@ 1Pk View
o M1[1] 18.65 dBm
20 dém 5.9430372 GHZ
104 el 1] 7.18 dBm)
5.9832468 GHz
0 dém
10d

—TUdBR—0'l -18.820 da

!
/ Y

30 di \
-40 dBm— PPYTSRTY BPSpT R Y R TR . )
50 d
-60 den
-70 di
CF 5.965 GHz 2100 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.9430372 GHz -18.65 dBm
M2 1 5.9832468 GHz 7.18 dBm
D3| M1 1 44,1162 MHz -0.05 dB
L J1 J W

Date: 20 AUG.2024 17:57:36

11BE40MIMO_Ant4_5965

Spe m T
Ref Level 24,33 dém  Offset 24,82 d8 & RBW 500 kHz
le Att 10 de @ SWT 1W0ms @ VBW 2 MHz Mode Sweep
Count 10/10
@ 1Pk View
o M1[1] 18.75 dBm
20 d8m 5.9431324 GHz
™ M2[1] 5.91 dBm)
iod M 5.9667627 GHZ
10 dl

M P\
dem—D1 20,000 den 7

-60 dBm

=70 dl

CF 5.965 GHz

2100 pts Span 200.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.9431324 GHz -18.75 dBm
M2 1 5.9667627 GHz 5.91 dBm
D3| M1 1 44,1162 MHz -0.36 db
L J1 J W
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saranas. FCC RF Test Report

Report No. : FR462802C

11BE4AOMIMO_Ant1_6165

Spe m [m]
Ref Level 2500 dém  Offset 25.04 dB & RBW SO0 kHz
o Att 10 dB @ SWT 10ms @ VBW 2 MHz Mode Sweep
Count 10/10
@ 1Pk View
N ™M1[1] 16.78 dBm
20 d8m 6.1431324 GHZ
" M2 p
104 Y 12[1] 6.29 dBm
v 6.1635231 GHZ
. MMWMWM
-10d

=20-UBm—{D1 -18.710 de I, ‘[
=30 di

Il

i
-40 denm :

/
i A b 4 ey iy RS TPYITY ISP FY SR
-50 di
-60 dBmr-
70d
CF 6.165 GHz 2100 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |

M1 1 6.1431324 GHz -16.78 dBm
M2 1 6.1635231 GHz 6.29 dBm
D3| M1 1 44,1162 MHz -2.42 db
L J1 J W

Date: 20 AUG.2024 18:02:35

11BE40MIMO_Ant2_6165

Spe
Ref Level 2500 dBm Offset 25.00 deé & RBW 500 kHz

o At 10de @ SWT 10ms @ VBW 2 MHz Mode Sweep
Count 10/10
(@ 17K view
- M1 19.17 dm
20 dam 6.1426560 GHZ,
w2 M2[1] 6.75 dBm
el o L 6.1767675 GHz,
0 dem
-10d

—Zodem——01 -12.250

-30d \
:;IDM u“n [N | TP 9, \/ ! M, " e Al Lk Y
.
s0d
-60 der
70 d
CF 6.165 GHz 2100 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 6.142656 GHz -19.17 dBm
M2 1 6.1767675 GHz 6.75 dBm
D3| M1 1 44,3068 MHz 1.31 dB
L J1 J WD e
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE4OMIMO_Ant3_6165

&

Spe m
Ref Level 2500 dém  Offset 25.19 d8 & RBW S00 kHz
o Att 10 dB @ SWT 10ms @ VBW 2 MHz Mode Sweep
Count 10/10
@ 1Pk View
N ™M1[1] 17.48 dBm
20 d8m 6.1426560 GHZ
M2 mM2[1] 6.65 dBm)
iod & 6.1481825 GHzZ
-10d

oEm=—01 12,350

=30 di

bk Ak
iy

CF 6.165 GHz

2100 pts

Span 200.0 MHz

Marker

X-value | Y-value | Function

Function Result |

Type | Ref | Trc |
M1 1

M2 1
03] M1 1

-17.48 dBm
6.65 dBm
-0.63 db

6.142656 GHz
6.1481825 GHz
44,3068 MHz

L JL

Date: 20 AUG.2024 18:04:38

11BE40MIMO_Ant4_6165

Spe m

(=)

Ref Level 2500 dBm
o Att 10 de
Count 10/10

Offset 25.07 deé & RBW 500 kHz

- SWT 10ms & VBW 2 MHz Mode Sweep

@ 1Pk View

MI1[1]

20 dem

M2 M2[1]

rtbti bt

15.89 dBm
6.1433230 GHz
7.19 dBm|
6.1656193 GHZ

-10 d

=g

D1 -18.810

dem: o A

-20 de

-30 di

-40 dBm

mi LIV

P )

=50 df

CF 6.165 GHz

2100 pts

Span 200.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1

M2 1
03] M1 1

-15.89 dBm
7.19 dBm
-2.02 db

6.143323 GHz
6.1656193 GHz
43,4483 MHz

L JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FR462802C

11BE4OMIMO_Ant1_6405

Spe m

&

Ref Level 2500 dém
| Att
Count 10/10

10 dB & SWT

Offset 25.28 dé & RBW 500 kHz

10ms @ VBW 2 MHz Mode Sweep

@ 1Pk View

20 dem

M1[1]

10 di

A mM2[1]

ke

19.68 dBm)|
6.3828466 GHz
6.24 dBm
65.4034278 GHz

-10 di

D1 -12.760 dB

=25

=30 di

TR NETIETRY ) YT
™ KTRETRATTE

CF 6.405 GHz

2100 pts

Span 200.0 MHz

Marker

X-value |

Y-value | Function

Function Result |

Type | Ref | Trc |
M1 1

M2 1
03] M1 1

6.3828466 GHz
6.4034278 GHz

-19.68 dBm
6.24 dBm

44,3068 MHz 1.13 d&

L JL

Date: 20 AUG.2024 18:08:06

11BE40MIMO_Ant2_6405

Spe m

(=)

Ref Level 2500 dBm
o Att
Count 10/10

10 de & SWT

Offset 25.31 deé & RBW 500 kHz

10ms & VBW 2 MHz Mode Sweep

@ 1Pk View

MI1[1]

20 dem

M2[1]

i

19.33 dBm
6.3822749 GHz
6.21 dBm)|
6.3921844 GHz

D1 -12.790 dB

=2f-dBnr

-30 di

-40,dBm

L

4

FTOW

g
o]

A

CF 6.405 GHz

2100 pts

Span 200.0 MHz

Marker

X-value |

Y-value \ Function \

Function Result |

Type | Ref | Trc |
M1 1

M2 1
03] M1 1

6.3822749 GHz
6.3921844 GHz

-19.33 dém
6.21 dBm

44,6879 MHz 0.13 dé

L JL
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